Tilt Hardware

Brake Cable //

not shown ‘
|
5 )
s \
b

I
e ) “%\\‘T; g
5@ BN\
e X N

A
=



Tilt Hardware

Quantity Per
Iltem
Number | Note | Part Number |Description Package | Assembly
1 1026107 Screw, Phillips Pan Head (#10-32 x 1-3/8") 1 2
2 C 1161550-NLA | NLA - Cable and Brake Assembly 1 2
3 1086207 Nut, Square (#10-32) 1 2
4 1104627-NLA | NLA - Spacer, Hinge Seat Frame, Black (5/16 x 1 x 1 4
7/16")
5 1104645-NLA | NLA - Stand-Off, Shaft 1 4
6 1083088 Collar, Tilt Lock Out (7/8") 1 2
7 1080622-NLA | NLA - Housing, Bearing 1 2
8 1071736 Screw, Shoulder Hex Socket Head (5/16" x 1-5/8", 1 4
1/4-20)

9 1083177-NLA | NLA - Screw, Socket Head (1/4-28 x 2-7/8") 1 4
10 1079554-NLA | NLA - Rack, Gear, Grey Aluminum 1 2
11 1008495 Screw, Socket Button Head (1/4-20 x 1-1/2") 1 2
12 1025736 Locknut (1/4-20) 1 6
13 1075146-NLA | NLA - Sleeve (1/4-10 x 7/8 x 1/6" O.D.) 1 2
14 1080620-NLA | NLA - Roller, Link 1 2
15 1083098-NLA | NLA - Roller w/ Bushings 1 2
16 1025765 Locknut (1/4-28) 1 4
17 1003645 Screw, Socket Button Head (#10-32 x 3/4") 1 4
18 1028527-NLA | NLA - Washer, Lock (3/16 x 5/16 x 1/32") 1 4
A.B 1104628-NLA | NLA - Hardware, Tilt 1 1

19 1085303-NLA | NLA - Decal, Graduated Tilt - Right 1 1
19 1085304-NLA | NLA - Decal, Graduated Tilt - Left 1 1

NOTE: A - Not Shown

B - Includes items 1-18.
C - Includes 1080623 and ltem 3 (1086207).




